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Topic 35. Management of patients with hypertensive crisis, cardiac asthma and pulmonary edema.

The control question:

1. Give the definition of a hypertensive  crisis.

2. thecrisis  are separated depending on the tactics of treatment?

3. Describe the complications  of the hypertensive  crises

4 Describe uncomplicated  hypertensive  crisis.

5. What diagnostic  test are needed to find  damage of target organs in the hypertensive  crisis?

6. What is the treatment of complicated  hypertensive  crisis?

7. What is the tactics of treatment  of uncomplicated  hypertensive  crisis?

8. What is meant by the stabilization of the patient's condition?

9. What is the algorithm of treatment of ischemic and hemorrhagic stroke on the background of hypertensive crisis?

10. What is the algorithm of treatment of acute left ventricular failure on the background of the hypertensive crisis?

11. What is the algorithm of treatment of acute coronary insufficiency and myocardial infarction on background of the hypertensive crisis?

Tests

1. A 55 years old patient develops skin pallor, anxiety, irritability, agitation, pain in the heart after stress situation. BP - 200/100 mm Hg, heart rate 100 beats per minute. What type of hypertensive crisis occured in this case?

A. Cerebral B. Cardiac C. Adrenergic D. Nephrotic

E. Complex cerebral

2. Hypertensive patient began to complain of weakness, nausea, headache, dull pain in the heart, palpitations. Deterioration in the last 4 days. In the morning noted nosebleed. Pulse 110 per minute, rhythmic, BP - 230/110 mm Hg. What is the most likely diagnosis?

A. Hemorrhagic  stroke

B. Complicated hypertensive crisis C. Paroxysmal tachycardia

D. Uncomplicated hypertensive crisis E. Diencephalic crisis

3. A 60 years old patient with acute Q-wave myocardial infarction hospitalized with blood pressure rise to 260/120 mm Hg, shortness of breath (36 breaths / minute), bubbling breath, a large number of different-sized moist rales in the lower and middle parts of the lungs on both sides. Heart rate - 100 bpm with rare ventricular extrasystoles. Introduction of which drug is contraindicated in this case?

A. Lasix (furosemide) B. Rheopolyglucin C. Morphine

D. Euphyllin E. Lidocaine

4. 58-year-old patient who suffers symptomatic hypertension, felt "fly"-flickering in the vision field, headache, sudden dizziness, nausea and vomiting. Objective: altered consciousness, BP: 190/140 mm Hg. Symptoms of focal brain damage were found. Which preparation should be administered first?

A. Antihypertensive drugs. B. Anticoagulants.

C. Metabolic drugs. D. Antioxidants.

E. Antiplatelet  agents.

5. 58-year-old patient who suffers symptomatic hypertension, felt "fly"-flickering in the vision field, headache, sudden dizziness, nausea and vomiting. Objective: altered consciousness, BP: 190/140 mm Hg, hand and finger tremor, paresthesia. Your diagnosis?

A. Acute hypertensive encephalopathy. B. Ischemic stroke.

C. Hemorrhagic  stroke.

D. Transient  ischemic  attack.

E. Discirculatory encephalopathy.

6. Male, 65 years old, suffers from arterial hypertension for about 20 years. During intense physical exertion developed headache, nausea, vomiting, weakness of the right arm and leg. BP - 220/100 mm Hg, in 2 hours - 240/190 mm Hg. Treatment tactics?

A. Hospitalization to the intensive  care unit.

B. Hospitalization to the cardiology department.

C. Treatment on an outpatient  basis at home.

D. Treatment at day care at the polyclinic.

E. Hospitalization to the neurological  department.

7. Hypertensive patient aged 63 complains of severe headache and pain in the back of his neck, nausea, vomiting, that appeared after the stress. Objective: heartbeat is rhythmic, I tone over the apex is weakened, the emphasis of II tone above aortic valve. BP: 180/150 mm Hg. ECG: sinus bradycardia, ST segment depression, negative T deflection in the left precordial leads. Which of the following combinations of drugs is most appropriate to for this patient?

A. Aspirin+clopidogrel, atenolol, nitroglycerin. B. Spironolactone, morphine, captopril.

C. Propranolol, aspirin+clopidogrel, clonidine. D. Nitroglycerin, amlodipine, bisoprolol.

E. Nitroglycerin,  aspirin+clopidogrel,  metaclopramide.

8. A 50-years-old patient was admitted with complaints of headache, dizziness, the twinkling of "flies" before his eyes, feeling the heat and shaking the whole body, weakness in his right hand and leg. Objective: PS-92 min., BP - 180/100 mm Hg, accent of II tone above aortic valve. Urinalysis during the crisis - protein 0,033 g/L; Er 4-8 in a field of view. What pathological condition has developed in a patient?

A. Complicated hypertensive crisis. B. Uncomplicated hypertensive crisis. C. Epileptiform crisis.

D. Thyrotoxic crisis. E. Addison’s crisis.

9. The patient G., age 63, has a long-term history of hypertension and does not receive adequate treatment, suddenly developed increased blood pressure, intense constricting pain behind the breastbone radiating to his left hand and to the shoulder and under left scapula, which was accompanied by cardiac arrhythmia, and malaise. Objective: patient is overweight, hyperemia of the skin, heart sounds of normal volume, accent of II tone above aorta, heart rate 76 bpm, BP - 240/130 mm Hg. ECG: ST-segment depression in V2 - V5 for 3 mm. Your diagnosis?

A. Pulmonary embolism.

B. Uncomplicated hypertensive crisis. C. Malignant hypertension.

D. Kussmaul's  coma

E. Complicated  hypertensive  crisis.

10. Patient aged 47, complains of sudden headache, shortness of breath, pain in the heart. Objective: BP

· 190/95 mmHg, Pulse - 106 per minute, regular, intense. In the lungs - a hard breathing sounds. Which drug should be administeredfirst?

A. Nifedipine 30 mg subl. B. Clonidine 0.075 mg subl. C. Labetalol 20 mg i/v

D. Aminazin 25 mg i/m E. Dibasol 1% - 4 ml i/m

Clinical tasks:

Task № 1.

The patient, 44 years old, who suffers from hypertension, headache, "internal" tremor, palpitations, fear. OBJECTIVE: Pulse - 100 in 1 min, BP - 200/100 mm Hg. Art., the left border of cardiac dullness shifted by 1.5 cm to the left of the left mid-clavicular lines, the sonorous tones at upper heart, vesicular breath. The ECG: sinus tachycardia, signs of left ventricular hypertrophy.

Questions:

1. What type of crisis has developed in a patient?

2. Which drug should assign to the emergency room?

Task № 2.

A woman aged 63, suddenly started choking at night. About 15 years suffering from hypertension, 2 years ago suffered a myocardial infarction. OBJECTIVE: The situation in bed - ortopnea, pale skin, the patient is covered with cold sweat, acrocyanosis. Pulse - 104 /min. BP - 210/130 mm Hg. Art., RR - 38 min. Pulmonary percussion sounds, in the lower is dull, upperlung isolated dry rales.In the lower sections - small bubbling.

Questions:

1. What complications  developed in a patient?

2. Which algorithm  for urgent assistance in this case?

Task № 3.

The patient, aged 59, who suffered 15 years of hypertension on the background of hypertensive crisis developed acute left ventricular failure.

Questions:

1. Which drug should assign to this patient in the first place?

2. What are the principles  of treatment  of acute left ventricular  failure?
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